

**ASTM E 90 SOUND TRANSMISSION LOSS
TEST REPORT**

Rendered to:

VELUX AMERICA INC.

SERIES/MODEL: VS S06 2004

TYPE: Venting Deck Mounted Skylight

Summary of Test Results			
Data File No.	Glazing (Nominal Dimensions)	STC	OITC
B0236.01	11/16" IG (1/8" tempered exterior, 11/32" argon, 7/32" laminated interior), Glass temperature 75°F	33	28

Reference should be made to Architectural Testing, Inc. Report No. B0236.01-113-11 for complete test specimen description. The complete test results are listed in Appendix B.

ATI No. B0236.01 Date 06/09/11
 Specimen Area 1.38 Square Meters
 Filler Area 11.61 Square Meters
 Operator Daniel P. Platts

